



TEST REPORT

TEST REPORT NO : B60092035

Mar.16,2020

UL ORDER NO : 13278176

Page : 1 of 7

Applicant : CALIBRE INTERNATIONAL LLC

Test Date : Mar.11 - 16,2020

Address : 6250 N IRWINDALE AVE, IRWINDALE, CA
LIFORNIA91702

Received Date: Mar 11, 2020

Contact Person : CONNIE CHEN/JASON TAI/SONIA LANDEROS

Contact Info: cchen@highcaliberline.com
jtai@highcaliberline.com
SLanderos@highcaliberline.com

Sample Description: Sunglasses Products

Buyer: /
Manufacturer: High Caliber Line
Country of Origin: China

Item name: Sunglasses Products
SKU Number: Mix of sunglasses J619, J624
Export To: USA

Test Item	Conclusion
Total Phthalates Content [With Reference to CA 65 Requirement]	PASS
Total Phthalates Content [CPSIA - Section 108/16 CFR 1307]	PASS
Total Lead (Pb) Content [With Reference to CA 65 Requirement]	PASS
Total Lead Content in Substrates [Consumer Product Safety Improvement Act of 2008(CPSIA)]	PASS
Total Lead Content [Canada Consumer Products Containing Lead Regulations (SOR/2018-83)] (CCPSA requirement)	PASS
Remark: 1. The results relate only to the samples tested. 2. Selected test(s) as requested by applicant.	

***** End of Page *****

For and on behalf of
UL VS Shanghai Limited

Lester Xie - VS Operation Manager

测试样品由客户送样委托检测: 样品信息由客户提供并确认

以下条款仅针对中国市场和社会:

-----该报告仅向委托人公布、供委托人使用, 不具有社会证明的作用。

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the UL Company. ("UL")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL's name is permitted except by UL's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL's random inspection or testing or audit. The liability of UL to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipated savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, refer to the UL VS Terms and Conditions.

优力胜邦质量检测(上海)有限公司

UL VS Shanghai Limited

上海市徐汇区平福路188号漕河泾开发区聚鑫园1幢1层, 2层; 燃烧实验室(家具/玩具): 上海市徐汇区银都路218号4幢602室
Floor 1 & 2, Building 1, Caohejing Hi Tech Park Ju Xin Park, No. 188, Ping Fu Road, Xu Hui District Shanghai 200231, P.R.China
Flammability Lab (Furniture/Toys): Room 602, Building 4, No. 218, Yin Du Road, Xu Hui District, Shanghai 200231, P.R.China
电话(T): +(8621) 24228200/传真(F): +(8621) 6855 6812 /网址(W): ul.com

ADF-001 (2018-09-18)



TEST REPORT

TEST REPORT NO : B60092035

Mar.16,2020

UL ORDER NO : 13278176

Page : 2 of 7

Sample Information :

Sample	Product	Applicant's equivalent code / Color
001	Navy plastic body	
002	Sky plastic body	
003	Black plastic body	
004	Eyeglasses Lenses	
005	Grey plastic body	

***** End of Page *****

测试样品由客户送样委托检测: 样品信息由客户提供并确认

以下条款仅针对中国市场和社会:

-----该报告仅向委托人公布、供委托人使用, 不具有社会证明的作用。

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the UL Company. ("UL")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL's name is permitted except by UL's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL's random inspection or testing or audit. The liability of UL to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipating savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, refer to the UL VS Terms and Conditions.

优力胜邦质量检测(上海)有限公司

UL VS Shanghai Limited

上海市徐汇区平福路188号漕河泾开发区聚鑫园1幢1层, 2层; 燃烧实验室(家具/玩具): 上海市徐汇区银都路218号4幢602室
Floor 1 & 2, Building 1, Caohejing Hi Tech Park Ju Xin Park, No. 188, Ping Fu Road, Xu Hui District Shanghai 200231, P.R.China
Flammability Lab (Furniture/Toys): Room 602, Building 4, No. 218, Yin Du Road, Xu Hui District, Shanghai 200231, P.R.China
电话(T): +(8621) 24228200/传真(F): +(8621) 6855 6812 /网址(W): ul.com

ADF-001 (2018-09-18)



TEST REPORT

TEST REPORT NO : B60092035

Mar.16,2020

UL ORDER NO : 13278176

Page : 3 of 7

1. Total Phthalates Content [With Reference to CA 65 Requirement]

Test Method : CPSC-CH-C1001-09.4

	Sample 001+002+003	Sample 004	Sample 005	Client's Requirement (%)
Item	Result (%)	Result (%)	Result (%)	Individual
BBP	< 0.01	< 0.01	< 0.01	< 0.1
DBP	< 0.01	< 0.01	< 0.01	< 0.1
DEHP	< 0.01	< 0.01	< 0.01	< 0.1
DNHP	< 0.01	< 0.01	< 0.01	< 0.1
DINP	< 0.02	< 0.02	< 0.02	< 0.1
DIDP	< 0.02	< 0.02	< 0.02	< 0.1
DNOP	< 0.01	< 0.01	< 0.01	< 0.1
	PASS	PASS	PASS	

Remark:
Method detected limit: BBP/DBP/DEHP/DNHP=0.01% ; DINP/DIDP=0.02%
Benzyl butyl phthalate , BBP; Dibutyl phthalate , DBP; Bis(2-ethylhexyl) phthalate , DEHP
Di-n-hexyl phthalate , DNHP; Di-iso-nonyl phthalate , DINP; Diisodecyl phthalate , DIDP ; Di-n-octyl phthalate, DNOP

***** End of Page *****

测试样品由客户送样委托检测: 样品信息由客户提供并确认

以下条款仅针对中国市场和社会:

-----该报告仅向委托人公布、供委托人使用, 不具有社会证明的作用。

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the UL Company. ("UL")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL's name is permitted except by UL's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL's random inspection or testing or audit. The liability of UL to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipating savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, refer to the UL VS Terms and Conditions.

优力胜邦质量检测(上海)有限公司

UL VS Shanghai Limited

上海市徐汇区平福路188号漕河泾开发区聚鑫园1幢1层, 2层; 燃烧实验室(家具/玩具): 上海市徐汇区银都路218号4幢602室

Floor 1 & 2, Building 1, Caohejing Hi Tech Park Ju Xin Park, No. 188, Ping Fu Road, Xu Hui District Shanghai 200231, P.R.China

Flammability Lab (Furniture/Toys): Room 602, Building 4, No. 218, Yin Du Road, Xu Hui District, Shanghai 200231, P.R.China

电话(T): +(8621) 24228200/传真(F): +(8621) 6855 6812 /网址(W): ul.com

ADF-001 (2018-09-18)



TEST REPORT

TEST REPORT NO: B60092035

Mar.16,2020

UL ORDER NO: 13278176

Page: 4 of 7

2. Total Phthalates Content[CPSIA - Section 108/16 CFR 1307]

Test Method : CPSC-CH-C1001-09.4

	Sample 001+002+003	Sample 004	Sample 005	Requirement (%)
Item	Result (%)	Result (%)	Result (%)	Individual
BBP	< 0.01	< 0.01	< 0.01	< 0.1
DBP	< 0.01	< 0.01	< 0.01	< 0.1
DEHP	< 0.01	< 0.01	< 0.01	< 0.1
DIBP	< 0.01	< 0.01	< 0.01	< 0.1
DPENP	< 0.01	< 0.01	< 0.01	< 0.1
DHEXP	< 0.01	< 0.01	< 0.01	< 0.1
DCHP	< 0.01	< 0.01	< 0.01	< 0.1
DNOP	< 0.01	< 0.01	< 0.01	< 0.1
DIDP	< 0.02	< 0.02	< 0.02	< 0.1
DINP	< 0.02	< 0.02	< 0.02	< 0.1
	PASS	PASS	PASS	

Remark:
Method detected limit: BBP/DBP/DEHP/DIBP/DPENP/DHEXP/DCHP/DNOP=0.01%; DINP/DIDP=0.02%
Benzyl butyl phthalate , BBP; Dibutyl phthalate , DBP; Bis(2-ethylhexyl) phthalate , DEHP; Di-iso-nonyl phthalate , DINP; Diisobutyl phthalate, DIBP;
Di-n-pentylphthalate DPENP; Di-n-hexyl phthalate, DHEXP; Dicyclohexyl phthalate, DCHP; Diisodecyl phthalate , DIDP; Di-n-octyl phthalate , DNOP;

***** End of Page *****

测试样品由客户送样委托检测: 样品信息由客户提供并确认

以下条款仅针对中国市场和社会:

----该报告仅向委托人公布、供委托人使用, 不具有社会证明的作用。

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the UL Company. ("UL")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL's name is permitted except by UL's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL's random inspection or testing or audit. The liability of UL to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipating savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, refer to the UL VS Terms and Conditions.

优力胜邦质量检测(上海)有限公司

UL VS Shanghai Limited

上海市徐汇区平福路188号漕河泾开发区聚鑫园1幢1层, 2层; 燃烧实验室(家具/玩具): 上海市徐汇区银都路218号4幢602室

Floor 1 & 2, Building 1, Caohejing Hi Tech Park Ju Xin Park, No. 188, Ping Fu Road, Xu Hui District Shanghai 200231, P.R.China

Flammability Lab (Furniture/Toys): Room 602, Building 4, No. 218, Yin Du Road, Xu Hui District, Shanghai 200231, P.R.China

电话(T): +(8621) 24228200/传真(F): +(8621) 6855 6812 /网址(W): ul.com

ADF-001 (2018-09-18)



TEST REPORT

TEST REPORT NO : B60092035

Mar.16,2020

UL ORDER NO : 13278176

Page : 5 of 7

3. Total Lead (Pb) Content [With Reference to CA 65 Requirement]

Test Method : CPSC-CH-E1001-08.3 (Metal Substrates) / CPSC-CH-E1002-08.3 Section IA & IIA (Non-Metal Substrates) /
Detection Limit : 20mg/kg

Sample	Result(mg/kg)	Client's Requirement (mg/kg)	
001+002+003	<20.0	Max. 90	PASS
004	<20.0	Max. 90	PASS
005	<20.0	Max. 90	PASS
"<" means less than ; ">" means greater than ; "mg/kg" means milligrams per kilogram			

4. Total Lead Content in Substrates [Consumer Product Safety Improvement Act of 2008(CPSIA)]

Test Method : CPSC-CH-E1001-08.3 (Metal Substrates) / CPSC-CH-E1002-08.3 Section IA & IIA (Non-Metal Substrates) /
The submitted sample(s) must not exceed the total lead limit of 100 milligrams per kilogram for substrate materials as stated in CPSIA
Detection Limit : 20mg/kg

Sample	Result(mg/kg)	Requirement (mg/kg)	
001+002+003	<20.0	Max. 100	PASS
004	<20.0	Max. 100	PASS
005	<20.0	Max. 100	PASS
"<" means less than ; ">" means greater than ; "mg/kg" means milligrams per kilogram			

5. Total Lead Content [Canada Consumer Products Containing Lead Regulations (SOR/2018-83)] (CCPSA requirement)

Test Method : CPSC-CH-E1001-08.3 (Metal Substrates) / CPSC-CH-E1002-08.3 Section IA & IIA (Non-Metal Substrates) /
Accessible part(s) of the following items shall not have total lead content greater than 90 milligrams per kilogram as per Canada Consumer Products Containing Lead Regulations (SOR/2018-83).:
Detection Limit : 20mg/kg

Sample	Result(mg/kg)	Requirement (mg/kg)	
001+002+003	<20.0	Max. 90	PASS
004	<20.0	Max. 90	PASS
005	<20.0	Max. 90	PASS
"<" means less than ; ">" means greater than ; "mg/kg" means milligrams per kilogram			

***** End of Page *****

测试样品由客户送样委托检测: 样品信息由客户提供并确认

以下条款仅针对中国市场和社会:

-----该报告仅向委托人公布、供委托人使用, 不具有社会证明的作用。

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the UL Company. ("UL")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL's name is permitted except by UL's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL's random inspection or testing or audit. The liability of UL to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipated savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, refer to the UL VS Terms and Conditions.

优力胜邦质量检测(上海)有限公司

UL VS Shanghai Limited

上海市徐汇区平福路188号漕河泾开发区聚鑫园1幢1层, 2层; 燃烧实验室(家具/玩具): 上海市徐汇区银都路218号4幢602室

Floor 1 & 2, Building 1, Caohejing Hi Tech Park Ju Xin Park, No. 188, Ping Fu Road, Xu Hui District Shanghai 200231, P.R.China

Flammability Lab (Furniture/Toys): Room 602, Building 4, No. 218, Yin Du Road, Xu Hui District, Shanghai 200231, P.R.China

电话(T): +(8621) 24228200/传真(F): +(8621) 6855 6812 /网址(W): ul.com

ADF-001 (2018-09-18)



TEST REPORT

TEST REPORT NO: B60092035

Mar.16,2020

UL ORDER NO: 13278176

Page : 6 of 7



001



002



003



004

***** End of Page *****

测试样品由客户送样委托检测: 样品信息由客户提供并确认

以下条款仅针对中国市场和社会:

-----该报告仅向委托人公布、供委托人使用, 不具有社会证明的作用。

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the UL Company. ("UL")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL's name is permitted except by UL's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL's random inspection or testing or audit. The liability of UL to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipating savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, refer to the UL VS Terms and Conditions.

优力胜邦质量检测(上海)有限公司

UL VS Shanghai Limited

上海市徐汇区平福路188号漕河泾开发区聚鑫园1幢1层, 2层; 燃烧实验室(家具/玩具): 上海市徐汇区银都路218号4幢602室
Floor 1 & 2, Building 1, Caohejing Hi Tech Park Ju Xin Park, No. 188, Ping Fu Road, Xu Hui District Shanghai 200231, P.R.China
Flammability Lab (Furniture/Toys): Room 602, Building 4, No. 218, Yin Du Road, Xu Hui District, Shanghai 200231, P.R.China
电话(T): +(8621) 24228200/传真(F): +(8621) 6855 6812 /网址(W): ul.com

ADF-001 (2018-09-18)



TEST REPORT

TEST REPORT NO: B60092035

Mar.16,2020

UL ORDER NO: 13278176

Page : 7 of 7



005



***** End of Report *****

测试样品由客户送样委托检测: 样品信息由客户提供并确认

以下条款仅针对中国市场和社会:

-----该报告仅向委托人公布、供委托人使用, 不具有社会证明的作用。

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the UL Company. ("UL")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL's name is permitted except by UL's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL's random inspection or testing or audit. The liability of UL to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipated savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, refer to the UL VS Terms and Conditions.

优力胜邦质量检测(上海)有限公司

UL VS Shanghai Limited

上海市徐汇区平福路188号漕河泾开发区聚鑫园1幢1层, 2层; 燃烧实验室(家具/玩具): 上海市徐汇区银都路218号4幢602室
Floor 1 & 2, Building 1, Caohejing Hi Tech Park Ju Xin Park, No. 188, Ping Fu Road, Xu Hui District Shanghai 200231, P.R.China
Flammability Lab (Furniture/Toys): Room 602, Building 4, No. 218, Yin Du Road, Xu Hui District, Shanghai 200231, P.R.China
电话(T): +(8621) 24228200/传真(F): +(8621) 6855 6812 /网址(W): ul.com

ADF-001 (2018-09-18)

